
1

1

2

2

3

3

4

4

A A

B B

C C

D D

TITLE

SIZE DWG NO REV

SCALE SHEET OF

DRAWN

CHECKED

QA

MFG

APPROVED

Major Kit, SDS-T-135

85967
1 1 

 C

SunPumpsJ. Allen 11/6/2004

  

  

  

Parts List
DESCRIPTIONPART NUMBERQTYITEM

Relief Valve Assembly600102511
Check Valve, Triplex500070912
Diaphragm, SDS-T-135500003813
Bolt, 10-32 X 4.2, SS500434
Washer, AN-960 #10 Flat500001555
Cam Bearing, 62005000215221
10-32 X 2  Bolt SS500050527
Outer Piston Assembly600072818
Cam Plate, Triplex600091319
Piston, Top Mount Quad6000726310
Cam, 3.5 Degree TM6000954111
Motor, SDS 6500551112
Screw, 8-32 X 5-165000530613
O-Ring, Triplex CV5000019114
10-32 X 1 Piston Screw5000521315
Cable Guard, Triplex6000551116
O-Ring, Housing5000020417
O-Ring, End Cap5000015518
Set Screw, 3/8 -16 X 1/25000501119
Set Screw, 1/4 -285000503120
Cam Assembly, T-1356500800121

11

21

9

8

17

3

2

18

5

4

15

14

13

1

20

12

19

16

7

10

17

13

18 5

21

SDS-T-135 Major
Repair Kit #85967


